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Table A-1. Summary of Hydraulic Conductivity Test Results performed on Gypsum
Obtained from different facilities

Hydraulic Conductivity
TVA Facility Name

cm/see

Cumberland 6.65 x 104

Cumberland 5.02 x 104

Cumberland 6.65 x 104

Widows Creek 3.9 x 104

Paradise 1.5 x 104

?
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POMEABrLITY TEST JEPORT
TEST DATA
Specimen Height cm 587
Specimen Oiometer cm 7.24

Dry Unit Weight pcf 66.8
Moisture BCfore Test X 34.8
Moisture After Test Z 54.3
Run Number 1 2
Cett Pressure psi 57-0

n5

Test Pressurepsi 52.0 A

Bock Pressurepsi 50.7
piff_ Heod psi 1_3

Flow Rote Cc/sec S.4o 1o--1

Perm. cm/$ec 6_85 10--4

0

t1

22

33

44

6 10--4

4 10--4

2 10-4

I z 10--4

0 50

SAMPLE DATA

Sample Identification tiote 2

Yisuo Description Gypsum

Reeno rks

Moximum Dry Density pcf
Optimum Moisture Content Z

1

Pcrccnt Compoction.
Permeorneter type Flexible Woll

Scmple type Shelby Tube

TIME - t sec
t00 150 200

5 10

AVERAGE HYDRAULIC GRADIENT
0

Project TVA Kingston Fossil Plont - CtJF Gypsum

t.oco t i on

Dote 05-04-04

PERMEABILITY TEST REPORT

15

- dH/L

t?

Ur

20

Project No. 3043041009

Fite No. As 2651

Lab No_ 6228

Tested by JA

Checked by MH

Test CH - Constant head
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MEABILTTY TESTREP0RT
TEST DATA
Specimen Height cm 5.04

Specimen Diometer cm 7.33

Dry Unit Weight pcf 69.0

Moisture Before Test R 29.0
MOisture After Test X 48.6
Run Number 1a 2 L

Cell Pressure psi
Test Prpssurepsi
Back Pressurepsi
biff. Heod psi
Flow Rote cc/scc_u
Perm. cm/sec 5.02

0

u
u

t0

20

30

40

- 6 v 10-4

4 x 10--4

2 x 14-4

0
I r t0-4

5 10 15

AVERAGE HYORAULIC GRADzENT - dH/L cm/cm

Project TVA Kingston Fossit Plant - CUF Gypsum

Locotion

Dote 05-04-04

PERMFABILITY TEST REPORT

57.0

50.7

1-3

? io--1

s 10-4

50

SAMPLE DATA

Sompie Identification Hole J3

Visuof Description Gypsum

Remorks

MoXimum Dry Density pcf
Optimum Moisture Content Y.

Percent Compaction
Permeometer type Ftexibte Wo1f

Sompie type Shelby Tube

TIME - t sec
t00 150 200

ZO

Project No_ 3043041009

File No. As 2651

Lob No. 6226

Tested by JA

Checked by MH

Test CH - Constont head

09



PL-RMEABILITY TEST_AEPORT
TEST DATA
Specimen MeighE cm 5.05
Specimen Diometer cm 7.33

Dry Urtit Weight pcf 65.6
Moi sturc Before Test-1Z 34.3
Moisture After Test Z 51.1
Run Number I s 2
Cett Pressure psi 57.0
Test Pressurepsi. 52.0
Bock Pressurepsi 50.$
Diff. Head psi 1.2
Flow Rate cc/sec 4.93 10--1

Perm. cm/sec 6.eSY 10--4

0

12

24

36

48

6 x 10-4

Y
4 x 10--4

2 x ra--f

50

SAMPLE DATA

Somple Identificotion NoFe J5-A

Visuo Description Gypsum

Remorks-Moxirnum

Dry Density pcf
Optimum Moisture Content L

J1C 00.O CJJlO r VJ0/ 1CJ

Pcrcent Coqtpact ion
Permeometer type Flexible VYotI

Somp l e type She l by fube

TIME - t sec
100 150 200

H7H-?-Hl III III I I

11?

I x tO1-4

5 10 t5

AVERAGE HYDRAULIe GRADIENT - dH/L cm/cm

Project TVA Kingston Fossi Plont - CUF Gypsum

Location

Dote 05-04-04

PERMEABILITY TEST REPORT

A

20

Project No. 3043041009

Fife No. Asi 2651

Lob No. 0226

Tested by JA

Checked by MH

Test CH - Constant haod



HYDRAULIC CONDUCTIVITY
- LAW EPFGINEERRYc

Project No. 5810860101 Tested By HEJ

Project Name TVA -T??clows Creek Test Date 10/09/95

Boring No. Scrubber Gypsum Reviewed By RLB

Sample No. Bag Review Date 9119/1S

Sarnple.Depth

Sampe Description Gypsum

ASMD5084 - Baffing He

Sampte Type Bag

Sample Or?entation Verical

lnitia 111later Content % 22-P

Wet Unit Weight pcf 11065

Dry Unit Weight pcf 87.2

Compaction % 94.7

Hydraulic Conductivity cmisec.@20 C 3.9E-04



ERBILITY

TEST

-

FALLING

HEAD

ASTM

D5084

-

90

ob

Number

5810860101

Tested

By

HEJ

roject

Name

TVA

-Widows

Creek

Test

Date

10/09/95

oring

No

Scrubber

Gypsuni

Reviewed

By

RLB

ample

No

B.

ag

Review

Dete

tq/Ml4

S

ample

Depth

ample

Description

Gpsunt

Sample

Data

Len

tli

in

Diameter

in

Pan

No.

A13-30

Location

1

6000

Location

1

2.830

Dry

SoilPan

rams

947.13

Location

2

6000

Location

2

2.830

Pan

Weight

rams

066

Location3

6.000

Location

3

2830

Average

6.000

Avera

e

2.830

Moisture

Content

%

222

VJet

Soil

Tare

grams

1054.96

Wet

Unit

Wt

cf

I06.5

Tare

Wei

ht

rarns

000

Dry

Unit

Wt

cf

872

Date Start

Date Finish

Time
Start

Time Finish

Time sec

242 242 243

Division

IDivision

Start

Finish

50.0 50.0 50.0

0.0 0.0 0.0

Ho om

9394 03.941 9394

Cliamber

Pressure

psi

49

Back

Pressure

psi

35

Confining

Pressure

psi

14

He

k

cm

cm/sec

43941

4.0E-04

43.941

4.0E-04

43.941

4.0E-04

21 21 21

Avg.

k
at

20

C

3.9E04

cm/sec

a

area

of

burette

in

cml

L

lengtlt

of

sample

in

cm

A

area

of

sample

in

cm

Ho

itiitial

head

in

cm

a

0.34

cml

Hr

final

licad

in

cm

A

40582cml

t

time

in

sepands

L

15.24

cm

?/

.

Temp

t
20

C
3.9E-041

3.9E-04

I

39E041



ERABILlTY

TEST

-

FALLING

HEAD

ASTM

D5084

-

90

ob

Number

.581086010

Tested

By

HEJ

xoject

Name

TVA-Para

ise

Test

Date

10/17/95

oring

No

Scrubber

Gypsum

Reviewed

By

RLB

_

ample

No.

B?

Review

Date

?tQ%t?

A

anlple

Deptlz

?

ample

Description

Gypsum

le

Dat

th

in

Diameter

in

Pan

No.

T-19

6.000

Location

i

2.8301

Dry

SailPan

rams

820.30

6.000

Location

2

2.830

Pan

Wei

ht

grams

$?0.64

g6.000

Location

3

2.830

Average

6.000

Avera

e

2830

Moisture

Content

%

37.1

Wet

Soii

Tare

grams

1055.51

Wet

Unit

Wt

pof

106.5

Tare

Wei

ht

rams

0.00

Dry

Unit

Wt

cf

77.7

Date Start

Date

Time

Finish

Statt

Time
Finish

Titne
sec

452 455 453

.

Division

Division

Start

fl

Finish

0.0 0.0 0.0

22
0

22.0 22.0

140 cm

Chamber

Pressure

psi

44

Back

Pressure

psi

30

Confining

Pressure

psi

14

k
cnilsec

127.11

05.11

?

127.11

105.11

?--?--------

127.111

105.11

1.6E-04

1

1.6E-04
1.6E?04

21 21

Avg

k
at

20

C

1.SE

-04

ccn/sec

a

area

of

burette

in

cmz

L

length

of

saniple

in

cm

A

area

of

sample

in

ctn2

Ho

initial

head

in

cm

Hr

final

head

in

cm

t

time

in

sec?ds

a

1.00

ctn

A

40582

cm2

L

15.24

cm
Temp C

k
ctn/sec at20C

I
.50

i
.5E-0

1.SE-04



HYDRAULIC CONDUCTIVITY A
rww ?cme?c

Project No. 5810860101 Tested By HEJ

Project Name TVAParafdisc Test Date 10/17195

Boring No. Scrubber Gypsum Reviewed By RLB

SampfeNo. Bag Review Date 1d/iS/1S

Sample Depth

Sample Description Gypsum

AS7MIJ5084 - pulffigg Head

Sample Type Bag

Sample Orientation Vertical

Initial Water Content % 131.1

Wet Unit Weight pcf 106.5

Dry Unit Weight pcf 77.7

Compaction % 90.7

Hydraufic Conductivity cm/sec. @20 C T.SE-04


